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ELASTIC-PLASTIC BEHAVIOR OF SLENDER REINFORCED
CONCRETE COLUMNS WITH UNSYMMETRICALLY BIAXIAL

ECCENTRICITY OF LOADING

By Satoshi Twar, Koichi Minam1 and Minoru WAKABAYASHI

Synopsis

The elastic-plastic behavior of slender reinforced concrete columns with unsymmetrically
biaxial eccentricity of loading is investigated. The ultimate loads, transverse deformations
and the behavior up to failure of the columns are examined in detail experimentally and
analytically. Eight pin-ended column specimens with square cross section were tested. The
ratio of column length to minimum depth of all specimens was 25. Load was applied
monotonically at each column end with equal eccentricity of the opposite sign or unequal
eccentricity of the same sign, at various angles from principal axis of the cross section. When
the columns are subjected to biaxially eccentric load to cause bending about the near-strong
axis, they have a tendency to deflect to bent about the weak axis of the section after the
attainment of the maximum load. The columns loaded with equal eccentricity of the opposite
sign show that their load carrying capacities suddenly decrease because of rapidly changing
the column deflection shapes from double-curvature mode to single-curvature mode near the
maximum load. The numerical analysis to solve the load-deflection response of the column
predicts the test behavior very well, taking into account the initial imperfection of eccentricity
of loading at the column ends.
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2.1 & 5 & Table 1. Mix proportion of concrete
SERGRCIMTTIAY 6 (i) - D () =120mm X 120 mm and material properties.
DOIEHFWT, HHEL (=3000mm (/D=25) THD, ik Concrete } Specific | Mixing ratios
BB 8 5T, TRC—RO b O THD, WD o | gravity by weight
Wil 35 X O ORI FhEh Fig. 1 st EME Water |1 | 0.68

SD30 o S8 D10 % 6 A 7ol & L, 9l x - ol Cement l 3.16 1

2 Il DI RIS 2R A TR foe BT S S kL 9.5 Sand 2.64 1.91
mmp O F U0 A fE LC, SBRA & 7o 20 mm Qi?vel .2 58_,,, i ) 72- 76
LM DA 5 » P IC X - THlSE Lo, Al SR24 Slump 19.3¢m

BUBATIA SO L 4.5 mme % 60 mm [k THCD ()72, -

Main reinforcement

2 v 7 ) — ORI, AL T EREL VR, Upper yield strength 3.91t/cm?
R 5 mm LUF @ NEDIINED, K 5 mm LLLA~> 10 Lower yield strength 3.86 t/cm?
mm PN OEMtiEOBFE v, 2 v 7 ) — F Ol Ultimate strength 5.78 t/cm?
JEHERE LY 240 kg/cm?, FTEEEO A S v 7L 16.2 cm~ Elongation 27.6%

L g e :

Photo. 1. Reinforcement cage in metal-form before casting concrete.
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Table 2. Summary

l Concrete P=Py
Specimen ¢y ¢ [t} | F. &p Ty P, Py o
name cm cm deg. kg/cmz 1073 kg/cm? t t 10—
EMIO0 | 24 —24 0 247 2.4 229 | 31.0 | 33.0 4.70
EM122 2.4  —2.4 225 | 243  2.24 2.6 | 29.2 | 32.7 5.2
EMI45 | 2.4 —2.4 450 235 247 246 | 32.4 | 32.4 568
EMI67 | 2.4 —2.4 67.5 , 25 2.45 253 | 33.2 | 32.2 ..
EMI190 2.4  —2.4  90.0 224 2.86 255 | 33.6 | o e
i
EP022 2.4 0 22.5 218 3.38  23.8 | 247 | e e
EP122 2.4 2.4 22.5 232 2,48  21.1 . 15.5 | 145 5.2
EP222 2.4 6.0 225 : 207 2.6l 23.7 7.0 | 10.3  4.44
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Fig. 2. Specimen in loading apparatus. Photo. 2. Overall view of test.
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of test results.

P=P.x
Prax Umax (NO) Umax (NO) w @ Oxu Oya Ox1 Oyy GEmax
t mm mm mm  deg. deg. deg. deg. deg. 10-s

33.0 7.2 EZ% 1.6 (2 2.6 0.031 0.06 1.20 0.05 —0.55 4.70
-2.4 (7

33.0 8.9 223 6.2 (3) 2.2 0.006 0.59 1.34 0.03 —0.44 3.23
—-1.5 (7

32.4 6.5 EZ% 13.2 (3) 0.3 0.008 1.46 1.00 0.08 —0.46 4.09
—-1.8 (7

33.2 3.9 (2) 1229 (3) 0.9 0.009 0.82 0.50 —0.28 —0.21 3.28
-0.8 (7) ~-0.1 (7)

33.9 -2.3 4 82 (2) 1.9 0.023 1.17 —-0.14 —0.39 —-0.17 2.89

-1.3 (D

27.4 17.4 (%) 9.3 (3 24 0.041 0.77 1.46 0.43 0.81 3.11
16.0 24.0 (4 120 4 2.7 0.153 0.73 1.57 0.69 1.68 2.89
10.8 3.5 (4 17.5 (4) 3.0 0.087 1.03 1.94 1.10 2.50 3.24

20.7cm T, F#H 19.3cm THole, HER LUHAEMHRBRE RS Table 110RT, 2v 7V — }DIT
%% Photo. 1 WRTHEARTHVCTHEITL & L, RBEAHIITNTC y BixSREFACRE Lz, 25
HORIE B o THEHPbL ORI SCbEHEL R LT 3 ST HMBOBRATESD F 4 riicx
AV ER=RMEEF TR AN — B, BBREITRES 3 BThRL, 1BERIBAEE L
%, FHBH ¥ cEFREEY T o7, ERFBOMENLG61I~I02HThHs, RBED | i oW TTibayil
NIFERE, BRIcb&A Imm BT urBHED 1/3000 ThH WV FERTE BB/ NI L n B,

2.2 EREBELIUVERNSZE

EREEOHM A Fig. 2 XU Photo. 2 1RT, RBAMAIY, L TFMIcERE¥E 57 mm OIRENE » il
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& LT Fig- 3 WRTLETHHROBRBLE e, e OB IOCTEASORLA 0 %8 h, Table 2 i1
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BT, £BEPOERT (8 500 O30%BEC 725 15t T TORMERE LA SN2 5
T, HOEMREE 2T CHEELIEYHHE LK, ZoBELIBHIECRHOROERS X OHEY
52 T2HROUEHER YT - o POERBMREORLIELED B DI HHEOREDOBE 21T - 7=
BaTh, TOBBEMIE. Inm Thote, BELLEIRE >LEBEOMEDRLDE X 1L, HRES
DEMBIv— P EHoh UDBIT TR WREMEAMED 2mme ORCE VEIRHEALTERST2L0
T, BRI TREECBD CIEHER S DTHS,

23 B ® F &

{ERT B L 3 - B AR 200t - JRE 20X 1078/t = — F e A TRIE Lz, BETHOR — Ft
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A,
Specimen name y ” } ”
E P 0 2 2 L $J|

Angle defining biaxial eccentricity

Test series "E"
of load at column end (deg.)

00 ( 0)
22 ( 22.5)
45 (45)
6 7 (67.5)
90 (90)
Combination of end eccentricities
e2/e1 Sign Ratio
PO 0 0
P +1 Plus 1 Single curvature bending
P2 +2(=2.5) 2
M -1 Minus 1 Double curvature bending
[} ) [}
] ! 1l
] i h \
Ir T
\ 1
V| \ I \
‘ \ \ .
\ \
‘, '

PO P1 P2 M1

Fig. 3. Specimen name and test program.

(a)

Fig. 4 Measured deformations.
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v First tension cracks

v Crushing of concrete v First tension cracks
—u — --- Experiment Line of action of applied load v Crushing of concrete
P{t) -y - --- Analysis
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Fig. 5. Load-deflection curves and Fig. 6. Deflection profiles of columns.
change of deflections. Test results.
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Fig. 5. (Cont.) Load-deflection curves Fig. 6. (Cont.) Deflection profiles. of
and change of deflections. columns. Test results.

Qo B ETH-Tent, EM vy — XBAMAN LIER U2 0BEET, EERERTEBCRNL %
Li, EBRETHOREAS Photo. 3 ©TT, EM v ) — X0 RBAEZ TN TEHMEOER LY Vi 0
78 THESE L,

EM v ) — oo BAH DR OAECHSTIRER UTh -1, hiXEOEFMMEREDERL
BHOBED LA UT, EHUEEORZEGRE A E SRS 0 TRuRY, WEEE D H5\ 3 AiE
oIS E D EDLLIEVWEDTHS EEL bhD, EP v ) — 2T, RAMMIHHOROES
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Photo. 3. Column specimens after testing.
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EM100 EM122
Experiment Analysis Experiment Analysis
v{cm) viem) vicm] v(cm)
4 P=10.2t 4 P= 9.7¢% 4 P=10.11¢ 4 P=10.3¢
2 2 2
— ulcm) ulem) ulem)
Ol 2 4 6 2 4 0 2 4
viem) vicm) viem) viem)
4 207 t 4 200t 4 206 t 4 200t
2 2 2 2
ulem) - ulcm) — ulem) _‘_ ulcm)
8 2 4 Dl 2 4 dl 2 4 d 2 4
vicm) Pmax viem) Pmax viem) Pmax viem) Pmax
4 330t 4 29.7 t 4 330t 4 28.0t
2 2 2 2
o ulcm) . ulem) ulem) 4_ ulcm)
6 2 4 0 2 4 g 2 4 0 2 4
vicm] vicm) viem) vicm)
4 229t 4 287t 4 29.2¢ 4 258t
2 2 2 2
] ulem) — ulcm) ufcm) ufcm)
0 5 4 0 2 4 0 2 4 0 2 4
viem) vicm) viem) vicm)
4 166t 4 251t 4 127 ¢ 4 21.3¢t
2 2 2 2
— ulem) ulcm) ulem) ulcm)
0 0 4 of 2 4 of 2 &

Fig. 7. Change of column axis with increasing load.
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EM145 EM167
Experiment Analysis Experiment Analysis
vicm) vicm) viem) ENACLY
P=10.2¢ 4 P=109t¢ 4 P=10.3t% 4 P=10.6t
2 2 2
ulem) ufcm) ufem) ulem)
2 4 o 2 4 ) 2 4 0 2 4
vicm) viem) vicm) vicm)
20.0t 4 20.0t 4 19.91 4 20.3t
2 2 2
— ulem) — L.\Lgm)
OT 2 4 Of 2
vicm) Pmux v(cml qux
4 33.2¢ 4 268t
2 2
f wlom) ulem)
01 2 4 ) 2 3
viem) viem)
4 32.2¢ 4 2.7t
2 2 2
ufem) - f ulem) ufem) ulem)
2 4 OI 2 4 0 2 4 OI 2 4
viem) viem) vlem viem)
146t 4 216t 4 9.4t 4 216t
2 2 2
ulcm) ulcm) ulcm) ulcml
2 4 of 2 4 0 2 4 o] 2 4

Fig. 7. (Cont.) Change of column axis with increasing load.
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EM190 EPQ22
Experiment Analysis Experiment Analysis
vicm} v(cm) vicm) viem)
4 P=10.11% 4 P=10.0t P=10.7 ¢t 4 P=10.2t
2 2 2
— ulem) — U:Em] ulem) N ulem)
OT T OI 7 4 oI 7
viem) viem) viem) vicm)
4 208t 4 202t 208t 4 15.2 t
2 2 2
ulem) ulem) ulcm) ulem)
. Jra—
f& 2 4 OT 2 4 0] 2 4 0 2 4
viem) Pmax viem) Pmax viem) Pmax viem) Pmax
4 339¢ 4 271t 27.4 % 4 18.7 t
2 2 2
Y ulem) ] 27 ulcem) —® ulem)
2 4 0 2 4 0 2 4
viem) viem) viem)
4 336t 247t 4 14.7¢
2
ulem) ] é? ufem) £ ulem)
o 2 4 of 2 & o 2z 4
viem)
109t
2
u(em) ulem)
0] 2 4 0] 2 4
Fig. 7. '(‘Cont.) Change of column axis with increasing load.
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EP122 EP222
Experiment Analysis Experiment Analysis
viem) viem) viem) viem)
P= 5.0t 4 P= 49t 4 P= 50t 4 P= 5.0t
2 2 2
ulcm) ulem) o la® ulem) ulcm)
2 4 0 2 4 0 2 4 Ol 2 4
viem) viem) vicm) viem)
101t 4 100t 4 101t 4 75¢
2 2 2
» ulem) ulcm) ulem) Hé ulem)
2 4 0 2 4 o] 2 4 0 2 4
viem) Pmax viem) Pmax viem) Pmax viem) Pmax
16.0t 4 140t 4 108 ¢ 4 10.2t
2 2 2
ulem) ulem) ulcm) ulem)
2 4 0 2 4 0 2 4 o] 2 4
viem}  49.2%¢ viem)  12.3¢ viem) 83t vicm) 9.4t
4 4 4
2 2 2
ulem) ulem) ulem) ulem)
2 4 0] 2 4 0 2 4 0 2 4

Fig. 7. (Cont.) Change of column axis with increasing load.
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oty THEBRMEFRNC 8 55 WXI60BRCSELT, o
FZERTHELULHREIRBLDOTH D, FITCHV o
MO H—ZM %% Fig. 8 2/RT, %% Table 3 I©

RE LicH e ofizRd, =v2 ) — MEEX EM. 0 €p, * €p |
EP v ) — X CEECEND HIcdFK V) — A TEL, ép ;_u €
B REOBRAME S L OBED u, 0 FHATORAEHE

% Table 4 TR EIAOKFRINEESZEL, A

9-£(2-£)

(a) Concrete

215 E O & @0 b0 1685 A2 R T). Bo oﬁ_..
BN EMRE D S BHRY~BITT 5 RBL AL 0 §
ik, SMERCOWTETTS LEN D 5, BT -€y ,3'°"-'Es c
(Case 1) ~ (Case 3) 0 3 i h DFBAH TR 7o Y
BFHERED (Case 1) 13, RARLIEEHS LCHECH /1 q,
EDROEBERE L TRDILOT, BXMITEERERC
EEDB SRS, Fig. 9 0k 51 EM v ) — X% {b) Reinforcing ar
Wt — PN CREATHDAC ST b it e K h Fig. 8. Assumption of stress-strain

relations.

Br b oL THRHOBMER TR ->TE Y, EBE

Table 3. Assumed material properties.

Concrete
Compressive strength 0. =240 kg/cm? (EM series)
0.=220 kg/cm? (EP series)
Strain at maximum stress &p=0.0025

Reinforcement
Yield strength oy =3900 kg/cm?
Elastic modulus E,=2.1 x 108 kg/cm?

Table 4. Summary of analytical results.

[Case 1] , [Case 2] [Case 3]

Specimen Pase tmax(N0) 0msx(N0) | Prne tmex(N0) 0max(NO) | Pses imax(N0) tmax(No)
name t mm mm t mm mm t mm mim
EMI00 | 30.5 _} gg}s: g% 0.0(4) |29.7 _{:g%f’) 0.0(4) |31.0 5.6(1.5) 0.0(L.5)
EM122 | 30.7 _3 3% 3 _3 4 3 o 895 D& 130.7 6.1(L5) 3.7(1.5)
EM145 | s0.0 _3- KL 3 S e _&IH _DEZR 1500 54015 6.5(1.5)
EMI67 | 28,2 _ 17 N _& ﬁ%é:?% 2.8 _3:2% 8523 |29.6 26015 6.8(1.5)
EMI% | 28.8 0.0(4) _g:égézgg 271 0.0(4) _3:38-)5) 29.5 0.0(2)  7.9(1.5)

EP022 | 18.7 17.0(3.5) 11.7(8.5)
EP122 | 14.0 24.0(4) 16.8(4) £ = 300cm (n=16) ¢ = 150cm (n=8)
EP222 [10.2 28.2(4.5) 18.3(4.5) | &

2.4cm, ¢,=—2.3cm ey = 2.4cm, &g = Ocm




Analytical results. [Case 1.

Analytical results. [Case 27.
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ulem) v(cm) ulem) vicm)
0 2 4 6 2 4 0 2 4 0 2 4
(b} EM122 (b} EM122
Prax=30.7¢ Prmax Pmax=28.0t Pmax
ulem) v(cm) uflem) vicm)
2 4 2 4 0 2 4 0 2 4
(c) EM145 {c) EM145
Prmax=30.0t Pmax Prax*26.9t Pmax
ulem) viem) ulcm) vicm)
4 4 0 2 4 0 2 4
(d}) EM167 (d) EM167
Prnax=28.21 Prmax Prmax = 26.81 Prnox
ulem) v(cm] uflem) viem)
4 0 2 4 0 2 4
(e) EM180 (e) EM190 P21t
Prmax=26.8
! ulem) v(cm] ulem) vicm)
0 2 4 0 2 4 0 2 4
Fig. 9. Deflection proﬁles of columns. Fig. 10. Deflection profiles of columns.
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Fig. 11. Load-moment interaction diagrams for column sections.
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Fig. 11. (Cont.) Load-moment interaction diagrams for column sections.
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